
© 2014 SuperATV.com®.  All Rights Reserved.	 Rev IN-SPM-P-RZR 3/10/2015

INSTALLATION INSTRUCTIONS

740B Clifty Drive • Madison, Indiana 47250 • 812-574-7777

®

Read instructions and view illustrations before beginning.

Need help with your installation?

1-812-574-7777

sales@superatv.com www.superatv.com

8:00am - 9:00pm EST M-Th
8:00am - 7:00pm EST Friday
9:00am - 2:00pm EST Saturday

®

Thank You
	 For Choosing

Item Description

A Mount Plate

B Front Bar

C Roller Bracket, L

D Roller Bracket, R

(kit contents continue on following pages)

Item Description

E Roller

G Pull Bar

H* Winch Plate

*Use Winch Plate (H) if SuperATV Winch or Winch Mount are NOT installed.

A

B

C

D

E

G

H*

Snow Plow Mount
for Polaris RZR®

Liability Statement
SuperATV’s® products are designed to best fit user’s ATV/UTV under stock 
conditions. Adding, modifying, or fabricating any factory or aftermarket parts will 
void any warranty provided by SuperATV® and is not recommended. SuperATV’s® 

products could interfere with other aftermarket accessories. If user has aftermarket 
products on machine, contact SuperATV® to verify that they will work together.
Although SuperATV® has thousands of satisfied customers, user should be aware 
that installing lift kits, long travel, or suspension kits, tires, etc. will change the ride 
of machine and may increase maintenance and part wear. Operating any off-road 
machine while, or after, consuming alcohol and/or drugs increases risk of bodily 
harm or death. No warranty or representation is made as to this product’s ability to 
protect user from severe injury or death. SuperATV® urges operators and occupants 
to wear a helmet and appropriate riding gear at all times.
By purchasing and installing SuperATV® products, user agrees that should damages 
occur, SuperATV® will not be held responsible for loss of time, use, labor fees, 
replacement parts, or freight charges. SuperATV®, nor any 3rd party, will not be held 
responsible for any direct, indirect, incidental, special, or consequential damages 
that result from any product purchased from SuperATV®. The total liability of seller to 
user for all damages, losses, and causes of action, if any, shall not exceed the total 
purchase price paid for the product that gave rise to the claim.
SuperATV® will warranty only parts provided by SuperATV®. Any damage or 
problems with OEM housings, bearings, seals, or other manufacturers’ products will 
not be covered by SuperATV®. SuperATV® parts and products are not warrantied if 
item was not installed properly, misused, or modified.



IN-SPM-P-RZR 2

(kit contents continued)

M10-1.50 x 30mm Lg. FHCS8x

M10-1.50 Nut5x

Nut2x

M8-1.25 x 20mm Lg. HHCS4x

6x M8-1.25 Nut

M8-1.25 x 30mm Lg. SHCS2x

1x

M10-1.50 x 170mm Lg. FHCS

M10-1.50 x 35mm Lg. FHCS2x

If Front Bar does not included welded spacers, 
install Front Bar Spacers to Front Bar as shown.

welded spacers

Front Bar

Front Bar Spacers



IN-SPM-P-RZR 3

Reference only; do not assemble at this time.

H

Item Description

A Mount Plate

B Front Bar

C Roller Bracket, L

D Roller Bracket, R

E Roller

H* Winch Plate

A

B

E

C

D



IN-SPM-P-RZR 4

(driver side)remove

For machines with a SuperATV Winch and/or Winch Mount 
installed, remove Fairlead and hardware; set aside.

Installation performed on machine without a SuperATV Winch or installed.

(installation illustrations on following pages)

Installation: Tighten hardware completely at end of installation unless noted.
1.	 Locate (2) holes underneath machine as shown in Fig. 1.
-	 Place (2) Nuts inside Frame as shown in Figs. 1a - 1b.

If machine has a SuperATV Winch and/or Winch Mount installed, go to Step 3
2.	 Install Winch Plate (H) to Frame with M8-1.25 x 20mm Lg. FHCS and M8-1.25 Nuts. 

See Figs. 2 - 2b.

3.	 Install Roller Brackets (C)(D) and Front Bar (B) to Mount Plate (A) with M10-1.50 x 
30mm Lg. FHCS and M10-1.50 Nylock Nuts. See Fig. 3.

4.	 Install Roller (E) to Roller Brackets (C)(D) with M10-1.50 x 170mm Lg. FHCS and 
M10-1.50 Nut. See Fig. 4.

5.	 Install lower section of Mount Plate (A) to machine with M10-1.50 x 35mm Lg. FHCS. 
Bolts thread into Nuts installed in Step 1. See Figs. 5 - 5a.

-	 Install upper section of Mount Plate (A) and users Fairlead to Winch Plate (H) with M8-
1.25 x 30mm Lg. SHCS and M8-1.25 Nuts. See Figs. 6 -  6a.

See page 7 before continuing



IN-SPM-P-RZR 5

Fig. 1

(driver side)
use these holes for installation

front

(driver side)front

(passenger side)

front

Front Differential

Qty (2)
Nut

Fig. 1a

Fig. 1b



IN-SPM-P-RZR 6

FrameFig. 2b

(driver side)

H

front

Fig. 2a

(Driver Side)

front

M8 NutQty (4)

H

M8 x 20mm

Qty (4)

H

(driver side)(passenger Side)

Fig. 2



IN-SPM-P-RZR 7

SuperATV strongly recommends installing Roller (E)

Roller (E) installation options:

If machine is equipped with Roller setup, or if installer chooses not to 
install provided Roller, install Pull Bar (B) as shown.

M10 x 20mm

Qty (4)

B

A



IN-SPM-P-RZR 8

A

B

D

C

Fig. 3

(driver side)

Qty (4)

M10 Nut

M10 x 30mm

Qty (8)

E
Qty (1)

M10 Nut

M10 x 170mm

Qty (1)

Fig. 4



IN-SPM-P-RZR 9

(driver side)

Fig. 5

Afront

(driver side)

A

M10 x 35mm

Qty (2)

Previously installed Nuts

Fig. 5a



IN-SPM-P-RZR 10

Fig. 6a

M8 Nut

Qty (2)Qty (2)

M8 x 30mm

(driver side)

(not included with Snow Plow Mount)

(driver side)

Fig. 6

A
H

Winch Rope will loop over Roller

Fairlead



IN-SPM-P-RZR 11

Fr
am

e,
 S

up
er

AT
V 

p/
n 

SP
F-

P-
FA

B
la

de
, S

up
er

AT
V 

p/
n 

SP
B

-P
-5

2

M
ou

nt
, S

up
er

AT
V 

p/
n 

SP
M

-P
-R

ZR

In
st

al
l P

ul
l B

ar
, i

nc
lu

de
d 

w
ith

 M
ou

nt
, t

o 
B

la
de

. 
M

10
 H

ar
dw

ar
e 

in
cl

ud
ed

 w
ith

 F
ra

m
e.

Pu
ll 

B
ar

C
on

ne
ct

 W
in

ch
 C

le
vi

s 
H

oo
k 

he
re



© 2014 SuperATV.com®.  All Rights Reserved.	 Rev IN-SPF-P-FA-4 3/10/2015

UTV Snow Plow Frame
INSTALLATION INSTRUCTIONS

740B Clifty Drive • Madison, Indiana 47250 • 812-574-7777

®

Read instructions and view illustrations before beginning.

Need help with your installation?

1-812-574-7777

sales@superatv.com www.superatv.com

8:00am - 9:00pm EST M-Th
8:00am - 7:00pm EST Friday
9:00am - 2:00pm EST Saturday

®

Thank You
	 For Choosing

(kit contents continue on following pages)

Item Description
A Adjustment Plate

B Top Plate
C Upper Section

D Back Stop

E Spacer Plate

A

B

C

D

E

Liability Statement
SuperATV’s® products are designed to best fit user’s ATV/UTV under stock 
conditions. Adding, modifying, or fabricating any factory or aftermarket parts will 
void any warranty provided by SuperATV® and is not recommended. SuperATV’s® 

products could interfere with other aftermarket accessories. If user has aftermarket 
products on machine, contact SuperATV® to verify that they will work together.
Although SuperATV® has thousands of satisfied customers, user should be aware 
that installing lift kits, long travel, or suspension kits, tires, etc. will change the ride 
of machine and may increase maintenance and part wear. Operating any off-road 
machine while, or after, consuming alcohol and/or drugs increases risk of bodily 
harm or death. No warranty or representation is made as to this product’s ability to 
protect user from severe injury or death. SuperATV® urges operators and occupants 
to wear a helmet and appropriate riding gear at all times.
By purchasing and installing SuperATV® products, user agrees that should damages 
occur, SuperATV® will not be held responsible for loss of time, use, labor fees, 
replacement parts, or freight charges. SuperATV®, nor any 3rd party, will not be held 
responsible for any direct, indirect, incidental, special, or consequential damages 
that result from any product purchased from SuperATV®. The total liability of seller to 
user for all damages, losses, and causes of action, if any, shall not exceed the total 
purchase price paid for the product that gave rise to the claim.
SuperATV® will warranty only parts provided by SuperATV®. Any damage or 
problems with OEM housings, bearings, seals, or other manufacturers’ products will 
not be covered by SuperATV®. SuperATV® parts and products are not warrantied if 
item was not installed properly, misused, or modified.



IN-SPF-P-F 2

M12-1.75 x 90mm Lg. FHCSQty (1)

M10-1.50 x 70mm Lg. FHCSQty (8)

M8-1.25 Nylock Nut

Qty (2)

M10-1.50 x 50mm Lg. FHCSQty (1)

M12-1.75 x 55mm Lg. FHCSQty (2)

M10-1.50 x 30mm Lg. FHCSQty (2)

M12-1.75 Nylock Nut

Qty (3)

M10-1.50 Nylock Nut

Qty (11)

Spacer

Qty (2)

M8-1.25 Eye BoltQty (2)



IN-SPF-P-F 3

Qty (2)

(L) Plow Spring

Qty (1)

Sleeve



IN-SPF-P-F 4

Reference only; do not assemble at this time.

(illustrations continue on following pages)

Installation: Do not tighten hardware completely unless noted.
1.	 Place Adjustment Plate (A) onto Top Plate (B). See Fig. 1.
-	 Insert Sleeve and secure components with M12-1.75 x 90mm Lg. FHCS and M12-1.75 Nylock Nut.
2.	 Insert Upper Section (C) into Top Plate (B) and secure with M10-1.50 x 70mm Lg. FHCS and M10-

1.50 Nylock Nuts. See Fig. 2.
-	 Spacer Plate (E) installation is optional. See Fig. 2.
-	 All machines are different and spacing may vary.
3.	 Refer to Fig. 3 and install following items to Adjustment Plate (A):
-	 Plow Springs (L)
-	 M8 Eye Bolts and M8-1.25 Nylock Nuts
-	 Spacers, M10-1.50 x 30mm Lg. FHCS, and M10-1.50 Nylock Nuts
-	 M10-1.50 x 50mm Lg. FHCS and M10-1.50 Nylock Nut (secures Pull Bar included with Plow Mount)
-	 M12-1.75 x 55mm Lg. FHCS and M12-1.75 Nylock Nuts (secures Plow to Plow Frame)
4.	 Install Back Stop (D) to Upper Section (C) with M10-1.50 x 70mm Lg. FHCS and M10-1.50 Nylock 

Nuts. See Fig. 4.
-	 All machines are different and spacing may vary.



IN-SPF-P-F 5

A

Fig. 1

B

M12 x 90mm Lg.

Qty (1)

Qty (1)

Sleeve

M12 Nut

Qty (1)

(left side)



IN-SPF-P-F 6

Fig. 2

M10 Nut

Qty (4)

C

Qty (4)

M
10

 x
 7

0m
m

 L
g.

E

B

Installation of Spacer Plate (E) 
at this location is optional



IN-SPF-P-F 7

Fig. 3
M

10
 x

 5
0m

m
 L

g.

Qty (1)

M
10

 x
 3

0m
m

 L
g.

Qty (2)

M10 Nut

Qty (3)

M8 Eye Bolt

Qty (2)

M8 NutQty (2)

L

L

M12 x 55mm Lg.

Qty (2)

M12 NutQty (2)

A

Spacer

Qty (2)



IN-SPF-P-F 8

D

C

Fig. 4

M10 Nut

M10 x 70mm Lg.

Qty (4) each

E

To determine if Spacer Plate (E) should be installed 
as shown, see “UTV Snow Plow Adjustments”.



IN-SPF-P-F 9

-	 Spacers in foremost hole will tilt Blade forward or vertical.
-	 Moving Spacers to rearmost hole will tilt Blade backward.

Spacers can be rotated to 
offer more adjustability.

Blade should be 90° or slightly forward 
for proper break-over function

this surface to be parallel with ground



© 2014 SuperATV.com®.  All Rights Reserved.	 IN-SPB-P-52 3/10/2015

Snow Plow Blade
INSTALLATION INSTRUCTIONS

740B Clifty Drive • Madison, Indiana 47250 • 812-574-7777

®

Read instructions and view illustrations before beginning.

Need help with your installation?

1-812-574-7777

sales@superatv.com www.superatv.com

8:00am - 9:00pm EST M-Th
8:00am - 7:00pm EST Friday
9:00am - 2:00pm EST Saturday

®

Thank You
	 For Choosing

(kit contents continue on following pages)

(52” Blade shown)

A
B

D

E

C

Item Description Qty
A Blade 1

B Skid Pads (pre-assembled) 2
C Marker Tubes 2

D Deflector 1

E Top Plate (pre-assembled) 1

Liability Statement
SuperATV’s® products are designed to best fit user’s ATV/UTV under stock 
conditions. Adding, modifying, or fabricating any factory or aftermarket parts will 
void any warranty provided by SuperATV® and is not recommended. SuperATV’s® 

products could interfere with other aftermarket accessories. If user has aftermarket 
products on machine, contact SuperATV® to verify that they will work together.
Although SuperATV® has thousands of satisfied customers, user should be aware 
that installing lift kits, long travel, or suspension kits, tires, etc. will change the ride 
of machine and may increase maintenance and part wear. Operating any off-road 
machine while, or after, consuming alcohol and/or drugs increases risk of bodily 
harm or death. No warranty or representation is made as to this product’s ability to 
protect user from severe injury or death. SuperATV® urges operators and occupants 
to wear a helmet and appropriate riding gear at all times.
By purchasing and installing SuperATV® products, user agrees that should damages 
occur, SuperATV® will not be held responsible for loss of time, use, labor fees, 
replacement parts, or freight charges. SuperATV®, nor any 3rd party, will not be held 
responsible for any direct, indirect, incidental, special, or consequential damages 
that result from any product purchased from SuperATV®. The total liability of seller to 
user for all damages, losses, and causes of action, if any, shall not exceed the total 
purchase price paid for the product that gave rise to the claim.
SuperATV® will warranty only parts provided by SuperATV®. Any damage or 
problems with OEM housings, bearings, seals, or other manufacturers’ products will 
not be covered by SuperATV®. SuperATV® parts and products are not warrantied if 
item was not installed properly, misused, or modified.



IN-SPB-P-52 2
(illustrations continue on following pages)

M8-1.25 x 25mm Lg. FHCSQty (4) M8-1.25 Nylock NutQty (4)

Top Plate (E) is pre-assembled to Blade (A). 
Remove hardware and set items aside.

EA

Installation: Do not tighten hardware completely unless noted.
1.	 Install Deflector (D) and Top Plate (E) to Blade (A) with M10-1.50 x 35mm Lg. CHCS and M10-1.50 

Nylock Nuts. See Fig. 1.
2.	 Install Marker Tubes (C). Marker Tubes (A) pass through Top Plate (E), Deflector (D), and Blade (A). 

Secure with M8-1.25 x 25mm Lg. FHCS and M8-1.25 Nylock Nuts. See Fig. 2.

(kit contents continued)

Blade Size Hardware Qty

52” 6

60” 7

72” 8M10-1.50 Nylock NutM10-1.50 x 35mm Lg. CHCS



IN-SPB-P-52 3

Fi
g.

 1

E
D

Q
ty

 (6
) e

ac
h

M
10

 N
ut

M
10

 x
 3

5m
m

ha
rd

w
ar

e 
qu

an
tit

ie
s 

w
ill

 v
ar

y 
de

pe
nd

in
g 

on
 B

la
de

 le
ng

th

A



IN-SPB-P-52 4

Fig. 2

C

E

M8 Nut

M8 x 25mm

Item Description
A Blade

B Skid Pads
C Marker Tubes

D Deflector

E Top Plate

PARTS REFERENCE



IN-SPB-P-52 5

Adjust Skid Pads (B) after Blade, Mount, and Frame are installed to machine.

A

B

B

Use Loctite after adjustments 
have been made.



IN-SPB-P-52 6

Mounting hardware and Plow Springs included with Frame

SuperATV Frame, p/n SPF-P-F, shown.

SuperATV 52” Blade, p/n SPB-P-52, shown.



IN-SPB-P-52 7

S
up

er
AT

V
 5

2”
 B

la
de

, p
/n

 S
P

B
-P

-5
2,

 s
ho

w
n.

S
up

er
AT

V
 F

ra
m

e,
 p

/n
 S

P
F-

AT
V-

F,
 s

ho
w

n.

M
ou

nt
in

g 
ha

rd
w

ar
e 

an
d 

Pl
ow

 S
pr

in
gs

 in
cl

ud
ed

 w
ith

 F
ra

m
e



IN-SPB-P-52 8

Notes:
-	 To reduce icing, allow Blade to reach same temperature as outdoors before beginning.
-	 Except for when pivoting Blade, always place Blade on ground before exiting vehicle.
-	 To Avoid damaging Blade, do not plow over pipes, roots, curbs, or other large objects.
-	 Treating Blade with automotive type paste wax will make snow easier to move off Blade.
-	 Inspect Blade for loose, worn, or damaged components before plowing. Correct any issues.
-	 Clean Blade after each use and before storing long term.
-	 Use touch up paint, or a light coat of oil or grease, on any bare metal.
-	 Lubricate all pivot points before each seasons use.
-	 Store Blade away from weather and in a dry area after each use.



© 2014 SuperATV.com®.  All Rights Reserved.	 UTV Snow Plow Adjustments 3/10/2015

UTV Snow Plow Adjustments
INSTALLATION INSTRUCTIONS

740B Clifty Drive • Madison, Indiana 47250 • 812-574-7777

®

Read instructions and view illustrations before beginning.

Need help with your installation?

1-812-574-7777

sales@superatv.com www.superatv.com

8:00am - 9:00pm EST M-Th
8:00am - 7:00pm EST Friday
9:00am - 2:00pm EST Saturday

®

Thank You
	 For Choosing

Notes:
-	 Inspect Frame for loose, worn, or damaged components before plowing. Correct any issues.
-	 Clean Frame after each use and before storing long term.
-	 Lubricate all pivot points before each seasons use.

Liability Statement
SuperATV’s® products are designed to best fit user’s ATV/UTV under stock 
conditions. Adding, modifying, or fabricating any factory or aftermarket parts will 
void any warranty provided by SuperATV® and is not recommended. SuperATV’s® 

products could interfere with other aftermarket accessories. If user has aftermarket 
products on machine, contact SuperATV® to verify that they will work together.
Although SuperATV® has thousands of satisfied customers, user should be aware 
that installing lift kits, long travel, or suspension kits, tires, etc. will change the ride 
of machine and may increase maintenance and part wear. Operating any off-road 
machine while, or after, consuming alcohol and/or drugs increases risk of bodily 
harm or death. No warranty or representation is made as to this product’s ability to 
protect user from severe injury or death. SuperATV® urges operators and occupants 
to wear a helmet and appropriate riding gear at all times.
By purchasing and installing SuperATV® products, user agrees that should damages 
occur, SuperATV® will not be held responsible for loss of time, use, labor fees, 
replacement parts, or freight charges. SuperATV®, nor any 3rd party, will not be held 
responsible for any direct, indirect, incidental, special, or consequential damages 
that result from any product purchased from SuperATV®. The total liability of seller to 
user for all damages, losses, and causes of action, if any, shall not exceed the total 
purchase price paid for the product that gave rise to the claim.
SuperATV® will warranty only parts provided by SuperATV®. Any damage or 
problems with OEM housings, bearings, seals, or other manufacturers’ products will 
not be covered by SuperATV®. SuperATV® parts and products are not warrantied if 
item was not installed properly, misused, or modified.



UTV Snow Plow Adjustments 2

this surface to be parallel with ground

Adjust height by 
using different holes



UTV Snow Plow Adjustments 3

Spacer Plate

If Back Stop is used in this position, install Spacer Plate as shown.



UTV Snow Plow Adjustments 4

Back Stop surface as parallel to Mount as possible

Adjust Front Bar

Adjust Back Stop



UTV Snow Plow Adjustments 5

Use Spacers to adjust 
Skid Pads

Blade to be level side-to-side

Use Skid Pads to adjust Blade height. Height will depend on 
what type of surface plowing will be performed on.


